
TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 1 of 68 

 

GUJARAT INDUSTRIES POWER COMPANY 
LIMITED 

  (SURAT LIGNITE POWER PLANT) 
 (4 x 125 MW Power Generating Units)  

 
TENDER FOR INSTALLATION OF PACKAGE 

SEWAGE TREATMENT PLANT AT GIPCL SLPP 
PLANT 

 
Bid No.: GIPCL/SLPP/C&L /STP/2026-27/ 

GIPCL e-tender portal tender ID:2500092) 

 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

UADDRESS: 
 

GUJARAT INDUSTRIES POWER CO. LTD., 
[...]
along wage certificate pertaining to respective bill period / previous month/s of bill 

period with standard covering format. 
(ii) Notarized Indemnity Bond as per Performa, in case of Final bill. 
(iii) No claim - No arbitration certificate as per Performa, after releasing final bill 

payment. 
   



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 46 of 68 

Bill submitted without any of the above documents shall not be processed for 
payment. 
 

7. MEARUSERMENT & DAILY REPORTS 
 

Daily STP plant inlet and outlet water parameters need to be analyzed by the 
Contractor and submit report to GIPCL executive.    

 

 

8. Mobilization and Execution:  
  

a) Contractor shall mobilize the resources at site within 04 hours from the 
time the intimation given by GIPCL. 

b) Contractor shall provide required separate & independent site supervisor 
who will be responsible for supervision and execution of job in specified 
time with respect to quality, specifications, site preparations, safety, co-
ordination with GIPCL, issue of work permits, joint measurements, etc... 
The supervisors shall coordinate with the Engineer-in-charge of GIPCL 
for proper execution of the job.  

c) The resources required for execution of above jobs will vary from time to 
time, hence contractor shall mobilize the resources accordingly. 

d) Contractor shall provide accommodation for the persons deployed by him 
for the work at his own cost. 

 
9. Quantity of Work:  

 
Bidders to indicate quantity of chemicals considering the parameter mention in 
Annexure-I of Section-D including PLF. Additional chemical required more than 
prescribed to maintained the system healthiness, should be provided (after 
consulting with Head C&L) by the vendor at free of cost. 
 
Contractor shall responsible to complete the particular job up to entire 
satisfaction of Engineer-in-charge. The item rates remain firm & unchanged till 
completion of the contract and any agreed extensions thereafter and shall not 
be subject to any escalation, idle charges for labor, machinery, overhead 
expenses etc… for any reason whatsoever. The quantum of work of individual 
item may be up to any extent depending upon requirement. However, item rate 
remains unchanged. Under this contract, contractor has to execute all work as 
per the Plant requirement. 
 
Contractors shall engage required nos. of labors along with required tools & 
tackles as per work load and emergency situations throughout the contract 
period to perform his contractual duties.  

 
10. General Conditions of Contract: 

 
General Conditions of Contract (Section-C) and detail specification prepared by 
the company will be applicable for this contract. The same is enclosed herewith. 
Bidders are advised to go through the same. 
 



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 47 of 68 

Where any portion of the general conditions of contract is repugnant to or at 
variance with any provisions of the special conditions of contract, then unless a 
different intention appears, the provision of the special conditions of contract 
shall prevail to the extent of such repugnancy of variance. 
 

 

  



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 48 of 68 

ANNEXURE- I 
 

Scope and Technical Specifications for sewage treatment plant  at – 
SLPP: 

 

a. Preamble: 
 

The scope of Sewage treatment Program is for management of treatment of 
sewage water. The main objective of this treatment program is: 

 
a) To comply environment norms of STP water. 
b) To maintained sewage water from connected toilet/wash room blocks.  
c) The aim of this contract is to carry out treatment of sewage water to control 

sewage water parameter as per GPCB/CPCB/MoEF norms, rules and 
regulation.  

d) The STP outlet water is directly disposed to the site without any further treatment, 
it shall be ensured that in the treatment program the concentrations of the 
chemicals, and parameters do not exceed the consent conditions of the GPCB 
in the final STP discharge under any circumstances. (GPCB consent parameters 
attached as Annexure-II)  

e) Bidder should visit to GIPCL-SLPP plant and take sample (Raw Sewage water) 
from location and analysis total/required parameter before bid. Report should 
be submitted to GIPCL. 

f) Bidder should be design STP plant accordingly and final treated water / sludge 

material, effluent etc.  parameters should be within pollution control limit.  

   
 

b. Scope of work 
1. The total quantity of sewage water required for treatment is 5 KLD. 

 
2. The Main Scope of work to be carried out under this contract shall 

comprise design, engineering, supply, construction, fabrication, 
installation, testing and commissioning of 5 KLD Sewage treatment plant 
for GIPCL LHS and Ash area. Location of STP project: -GIPCL, SLPP, 
Near LHS office area (Near the existing location of old septic tank) 

 
3. The scope shall include providing labor, supervision, permanent material 

and equipment, consumable materials, construction equipment, tools, 
temporary facilities ware housing, insurance, taxes and duties, inspection 
& testing and all other things necessary to complete the works in 
accordance with Contract Document for Construction of Sewage 
Treatment Plant (STP). 

4.  Submission of process design, hydraulic design calculations, Process 
flow diagram, 

5. Process & Instrumentation diagram, Plant layout & hydraulic flow 
diagram 

6. Preparation & submission of detailed technical specifications for civil, 
mechanical & electrical works, necessary drawings, backup calculations 

7. Mobilization of all equipments and machineries. 



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 49 of 68 

8. Installation of all electromechanical items / machineries including all 
cabling/ wiring (inside) etc 

9. All machineries, manpower, tools & tackles, consumables required for 
successful completion of project. 

10. Satisfactory completion of the contract & handing over of the plant. 
 
 

c. PROCESS DESCRIPTION BASED ON FBBR/MBBR TECHNOLOGY: - 
 

1. MBBR(Moving Bed Bio Reactor) -STP –Sewage treatment system 
with 5 m3/day Treatment Plant  

 
1.1 SEWAGE TREATMENT PROCESS: Wastewater generated from toilets, 

bathrooms, is collected via series of drain sand is collected in sewage 
collection tank which is fully enclosed and covered with slab. 
 

2. Collected sewage is treated as per  process given below: 
 

2.1       SCREENING: 
2.1.1 Solid particles such as clothes, plastics etc are trapped in bar screen 

and removed manually with help of spade. Screened are cleaned 
regularly so as to avoid any blockages. Screened matter will be 
collected and stored in drum for disposal. 

2.2      SEWAGE TRANSFER TO AEROBIC FLUDIZED MEDIA BIO     
REACTOR: 

 
2.2.1 Two submersible sewage pump of suitable capacity and head is 

provided in sewage collection tank. This pump steadily delivers the 
wastewater in to aerobic bio reactor where huge consortium of active 
biomass is maintained with help of specially designed PP non clog 
cubes which provides high surface area for biomass development. 
Oxygen required for biomass development is provided with the help 
of twin lobe air blowers (1 working + 1 standby). In FBBR/ MBBR 
biomass in range of 20 to 30Kg/cumis maintained in contrast to only 
3 to 5 kg /cum which available is in suspended activated sludge 
process. Due to such a higher concentration of biomass available, 
treatment of wastewater water is achieved with minimum retention 
time of 2 hours which otherwise would require 5 to 6 hours. These 
microorganisms consumed the organic matter present in sewage and 
reproduce. Since most of biomass is attached on the pp media, 
sludge formation from this processes minimum and also Sludge 
recirculation is not required. Overflow from the FBBR is dis charged 
at the bottom of the lamella clarifier. 

 
2.3      TERTIARY TREATMENT: 
2.3.1     Clarified effluent is then pumped with the help of filter feed pump 

through dual media filter where all solid particles and organic Odour 
if any gets removed. Treated water is disinfected online with the help 
of sodium Hypochlorite. Treated water is stored in underground 



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 50 of 68 

treated water storage tank and to be used for gardening and toilet 
flushing.  
 

2.4      SLUDGE HANDLING & DISPOSAL: 
2.4.1 Sludge from sludge disposal pump is removed on inbuilt drying bed.     

Dewatered sludge is sundried and is used as manure for gardening. 
 

d. Technical Details 
 
The STP plant should be is Moving Bed Bio Reactor (MBBR) Based technology. 
 
 

1. Design Parameters 
 

The plant is designed to treat sewage should having following characteristics: 
 
 

Nature of waste water Sewage 

Flow  5 m3/day 

Operating period  20 Hours 

Electrical Consumption 1 – 1.5 kWh per 1000 litres 

 
 

2. Characteristics of the Final Treated sewage water guaranteed 
parameter.   

 

Sr 
no 

Parameter Treated Water 
(At outlet of EES- MBBR System) 

1 pH  5.5 -9.0 

2 BOD ≤ 10 ppm 

3 TSS  ≤ 20 ppm 

4 COD  ≤ 50 ppm 

5 Total Nitrogen ≤10 ppm 

6 Fecal Coliform (FC) (most 
probable Number per 100 
milliliters 

230 MPN/100 ml 

7 Oil & Grease  ≤ 5 ppm 

8  Turbidity  <5.0 NTU 

  
2.1. The plant is designed to operate at plus or minus 10 % variation in 

raw wastewater parameter. 
2.2. Other parameter of final treated water (other than mentioned above) 

should be within pollution control norms and non-hazardous to micro-
organisms.  

2.3. Vendor have to submit DBR (Design Base Report ) to GIPCL for 
approval 

3. After Approval of DBR vendor should be submit following drawings for 
approval 
3.1   GA (General Arrangement) Drawing  
3.2    plant layout drawing  



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 51 of 68 

3.3     Iso drawing of STP (Details Drawing)  
3.4 P&ID (piping and instrument Drawing) 
3.5 Process & Sizing calculation of sewage treatment plant 

 
4 Scope of Supply: -  

Following material needs to supply after MDCC (Material Dispatch clearance 
certificates from GIPCL)  

 
4.1 Complete Package Sewage Treatment Plant as per above specific 

requirement. 
 

Sr 
No 

Equipment Specification  Quantity 

1 Feed Pump 0.5 HP :- Industrial pumps Make :-   
matherplatt, sumotor , pullan make, Modi pumps, 
Kirloskar make or other make needs to approved by 
GIPCL 

1 Working + 
1 standby  

2 Flow meter – Make- Eureka/Endress+Hauser 3 nos 

3 MBBR Module with tube settler and its media 
(warrantee 3 years)   

1 Working + 
1 standby 

4 Filter Pump 0.5 HP Industrial Grade  matherplatt, 
sumotor , pullan make, Modi pumps, Kirloskar make 
or other make needs to approved by GIPCL  

1 Working + 
1 standby 

5 Sludge transfer pump 0.5 HP Industrial Grade  
matherplatt, sumotor , pullan make, Modi pumps, 
Kirloskar make or other make needs to approved by 
GIPCL  

1 no. 

6 Control Panel having metal thickness minimum 2 
mm, double door, IP 65 enclosure (With required 
automation for both automatic and manual control 
system)  

1 no. 

7 Blower 1 HP  type Twin Lobe Rotary : make (nadi 
blower, continental , Everest blower, kay blower, 
RKR blower or other make needs to approved by 
GIPCL & Motors Make:- Kirloskar / ABB / Siemens 

1 Working + 
1 standby 

8  Piping UPVC Heavy industrial grade (Make:-Finolex 
/ Supreme / Astral)  

1 lot 

9 Automation :- PLC control system with level sensor 
for automation/manual operation 

1 lot 

10 Activated carbon filter 
Capacity 500 LPH (1100 IV carbon) 
Make :- Ion Exchange/ Pentair/Starlite or other 
make needs to approved by GIPCL 

1 no. 

11 Multi Grade Filter :-  Capacity 500 LPH   1 no 

13 Chemicals Dosing System 1 no. 

14 Bar Screen  1 no. 

15 Pressure gauge/temperature gauge make Altop, 
Mass, H Guru 

Lot 
 



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 52 of 68 

16 Power, control & instrumentation cables of 
Polycab,Finolex, KEI  

lot 

17 Sludge Drying media only 1 lot 

 
 
4.2 Following Tanks needs to be supplied by vendor.  
 

Sr no Tank specification Quantity 

1 Raw Water Storage Tank with arrangement of Bar 
Screen (Bar screen chamber) MS-EP (3 KL) . 
Stainless Steel Bar Screen for raw water tank  

1 no 

2 MBBR(aeration)  tank MS-EP (as per vendor 
design) (5 KL) 

1 no 

3 Tube Settling tank MS-EP (1 KL) 1 no 

4 Final Treated water Storage Tank 2 KL MS-EP/ 
HDPE (3-layer chemical tank) 

1 no 

5 Chemical dosing tank (200 Ltr) HDPE  1 no 

6 Filter Feed Tank 1 KL MS-EP/ HDPE (3-layer 
chemical tank) 

1 no 

 
 

4.3 GIPCL will provide following tanks/infrastructure. 
 

Sr no Tank specification Quantity 

1 Sludge Drying Bed RCC- GIPCL scope as per 
vendor design 

1 no 

2 Base Foundation RCC for tanks/rack/ 
pumps/Blower/ Filter in  GIPCL scope 

1 lot 

 
The above equipment list is tentative. Any additional item/equipment/tank 
require to fulfill the technical requirement shall be supplied/provided by vendor 
without any commercial implication to GIPCL. 
 
Above all Equipment compact in one rack (package) as possible for movable 
purpose.   
 
 All above supplied instrument equipment warrantee should be one year after 
PG test.     

 
5 Plant Technical Performance parameters: - As per Design PG Test. 

 
6 Monitoring: 

 
Vendor will set up monitoring equipment & stations for on line monitoring of 
dosed chemicals & their performance at his cost. Vendor should clearly mention 
details of the monitoring instruments which will be supplied free of cost with the 
package for use at site on returnable basis. The monitoring systems installed by 
the bidder will be of standard, proven design. While ascertaining the 
performance, results of monitors will be taken into considerations. Following 



TENDER FOR INSTALLATION OF PACKAGE SEWAGE TREATMENT PLANT AT GIPCL SLPP PLANT 
(2025-26)”. BID NO.: GIPCL/SLPP/C&L /STP INSTALLATION /2025-26/ 

Page 53 of 68 

monitors and coupons shall be installed and special analysis to be carried out 
as mention below:  
   

7 Services: 

You have to provide following manpower for dozing and monitoring and O&M  

purpose. 

 

Site In-charge:  

Vendor should depute site In-charge cum operator who would be permanent 

employee of the vendor and qualified with ITI / Diploma degree. He will be 

responsible for operation of the STP plant during 08:30 to 17:30 hrs in co-

ordination with GIPCL Chemist. Also responsible for operation of STP round the 

clock.  

 

All the spare parts and consumables/chemicals required for operation and 

maintenance like Sodium Hypo chlorite, Bleaching Powder, oil & Lubricants 

shall be supplied by contractor. 

 

 

TERMS AND CONDITIONS: - 

 

The contractor shall operate and maintain the sewage treatment plant and all 

other allied works under this contract for a period of 12 Months. 

 

 Salient features of work areas follow, 

 

2.  To operate and maintain the sewage treatment plant & collection network, all 

instruments, and mechanical, electrical equipments in accordance with the aim 

and purpose of treatment. The plant & equipments covered under the above 

contract will be totally attended by the contractor including any "Trouble 

shooting" to ensure smooth and trouble-free operation. 

3.  The contractor will monitor the performance of the sewage treatment plant & 